
Material Test Report 
Heat Code: HVR An Amen-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 
ISO 9001:2008 Certified Sales: (713) 8684421 Fax: (713) 455-8368 

EPCRA Supplier N o ~ ~ o n :  Thls produd may conmin one or more toxic chemicals subjact to ihe reporhg requimment8 of Sedion 313 of the Emergency Pianning and 
Cornrnunliy Right-td(now Aci (lRie 111 ofthe Supemind Arnendments and Reauthomation Ad ot 1986) and 40 C.F.R. Part 372. Potmaalty mpoW¿bk chmicals are inQcated wlth a 
chedmiark in the 'EPCRA" mlurnn and a Chemical Mstract SeNíces (CAS) regislry number is provided lor each such chemfd h addition lo Me percont by welght oíthe diemicai 
present in lhls produci l t  k your responsibiliw alone to determine whether yourfadllty Is requlred to wbmR a Toxic Release lnventory Report under EPCRA Sedion 313. 

PLESA ANAAUAC Y CIAS 
SA DE CV AV. VALLE DE LAS 
ALAMEDAS 6 6-0 

54940 TULTITLAN, EDO, MEX 

Certification No.: 196501 

Certification Date: 12/16/2010 

Po: 9545 1 sales Order: 90421 Líne: 5 
ltem Code: 0152400100-0020~ 1 Qty Shipped: 18 0 
IternDesc: F L G  04.00 0150 SO RF 
Supplier: CMC Supplier Heat: 3018 1 4 1  

Thi i  report is Issued in mrnphnce with the requirements ofEN10204 3.1 1 ISO 104743.1.b 

Spec: ASTM A105/A105M-(10)/ASME SA 105/SA 105M-(08a) Section 11 Part A 

Element (%wt) Ladle Produd EPCRA CAS# 1 Element (%wt) Ladla Product EPCRA CASPl 
C carbon 0.19 : C r  chromiun 0.06 4 7440-47-3 
Mn Mrnganese 1.07 4 7439-96-5 i Mo Nolybdenum 0 -02 

P Phosphorous 0.008 iV Vapedium 0 .o02 

S sulphur O .O14 : Cb colwbium O .O01 

S i  s i l i c o n  0.22 i C.E. 0.39 
Cu mpper 0.23 4 7440-50-8 iCuNiCrbío O .231 
N i  Nickel  0.09 4 7440-02-0 i CrMo O .O81 

Mechanical Testing Other 
Test Lab AFG i MILL CMC-TEXAS 

Test Bar Size Test Pioce i MHc 3018141 

H B W  163 - 163 I EF Y 

Elg ( % )  38.0 : Fully K i l l t d  Y 

ñA (%)  63.0 
Tensile Specimen Size (in) .249 

Tensile (kai) 80. O 
Yleld ( k s i )  48.5 

Gauge Length 1 

No Weld repa i r  performed. Chemical Analysis r e s u l t s  shown a r e  actual .  Forgings are  capable o£ passing 
hydrostat ic  t e s t  compatible with the  appropriate rat ing.  Elongation taken from a round specimen. A l 1  material 
supplied under this order i s  c e r t i f i e d  t o  be f r e e  of mercury c o n t d n a t i o n  and no mercury bearing equipment was 
used i n  manufacturing, faoricat ion or  t es t ing .  Yield s t rength was determined using t h e  0.2% o f f s e t  method. 
No weld repa i r  performed on t h i s  product. 
Product compliant with andmeets al1 requirements of ASTM A105 and with dimensions t o  ASME B16.5 
Product compliant with NACE MR0175, l a t e s t  edi t ion 

Nicholas Tepovich - Metallurgic Lab Manager 


